s=amranas. FCC RF Test Report Report No. : FG700519

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.35 5.45 5.62 6.32 PASS
Highest CH - - - -
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SPORTON LAB.

FCC RF Test Report Report No. : FG700519

LTE Band 13/ 10MHz / QPSK

Middle Channel/ 1RB

Middle Channel / Full RB

L JL

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 1160 db Ref Level 30.00 cbm  Offset 1160 db
Att 308 AQr 2ms @ RBW 10 MHz o att 308 AQr 2ms @ RBW 10 MHz
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | Crest | 10% | 105 | |
Trace 1 [ 20,29 dem | 24,68 dbm 4.39 da 2.81 08 +.23 0B Trace 1 [ 20,72 dem | 26,96 dbm 5.23 d8 2.45 d8 4.61 d8
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LTE Band 13/ 10MHz / 16QAM

Middle Channel/ 1RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 1160 db Ref Level 30.00 cbm  Offset 1160 db
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CF 782.0 MHz - Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 [ 18.61 dbm | 24,27 dbm 5.67 d8 2.99 4B 5.45 0B Trace 1 [ 1988 dem | 27,17 dem 7.29 d8 3.04 d8 5.25 d8 5.32 d8 5.90 08
— —
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s=amranas. FCC RF Test Report Report No. : FG700519
26dB Bandwidth
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK [16QAM
Lowest CH - - - - 4.885 | 4.955 - - - - - -
Middle CH - - - - 4985 | 4.885 | 9.93 | 9.69 - - - -
Highest CH - - - - 4.955 | 4,955 - - - - - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Spectrum o Spectrum
Ref Level 30.00 dbm  Offset 1180 db & RBW 100 khz Reflavel 30.00 dim  Offset 11,60 db w RBW 100 khz
o Att SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 38 dBm)| ™M1[1] 13.68 aBm)
777.61200 MHZ| 779.97000 MHz
= ndB 26.00 dB)| @ ™I nds 26.00 dB|
e ol e e B e 4.885000000 MHZ| 104 LN T . B A 4.955000000 MHZ]
T afactor >\ 1502 T @ facto? ¥ 157.4
04 | 04
/
04 10 d i
/
-20d -20 di 1
2 - P A
B v Fosh *
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 777.612 MHz 15.38 dBm nd@ down 4.885 MHz M1 779.97 MHz 13.68 dBm nd@ down 4,955 MHZ
TL 1 777.082 MHz -10.75 dbm nd8 26.00 dB TL L 777.022 MHz -12.58 dBm n 26.00 dB
T2 1 781.948 MHz -10.85 dém Q factor 159.2 T2 1 7B1.97B MHz -12.06 dém Q factor 157.4
L J wa L JU J L]
Date: 14.JAN Date: 14.2
Spectrum Spectrum o
Ref Level 30.00 dbm  Offset 1180 db & RBW 100 khz Reflavel 30.00 dim  Offset 11,60 db w RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.28 dBm| ™M1[1] 14.15 aBm)
781.83000 MH?Z| 782.48000 MHz
= K ndB 26.00 dB)| @ "‘, ndB 26.00 dB|
"\ o A n e, » i
g b AANBN [y im0 -y 4.985000000 MHz| 0d Y A AL B L -.\ 4.885000000 V\le
Q factor 156.8] / Q factor | 160.2|
od L 0 di |
i \ ] 1
/ T4 2
-10 d ® -10 de
20 d / \ 20 d /
- " — A - Y
" y R S
50 30
40 df -40 di
50 d -50 di
&nd 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 7B1.83 MHz 14.28 dBm ndB_down 4.985 MHz ML 7BZ 4B MHZ 14.15 dBm ndB_down 4.BBE MHz
TL 1 779.483 MHz -12.10 dBm nd8 26.00 dB TL L 779.532 MHz -11.94 dam nd8 26.00 dB
T2 1 784.478 MHz -12.01 dém Q factor 156.8 T2 1 7B4.41B MHz -11.51 d8m Q factor 160.2
L U J L JU J
Date: 14.JAN Date: 14.0a
Spectrum Spectrum
Ref Level 30.00 dbm  Offset 1180 db & RBW 100 khz RefLevel 20.00 dbm  Offset 11,80 db @ RBW 100 kHz
o Att SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 13.99 dBm| mili] 13.02 dBm)|
78275200 MHzZ| 783.68100 MHz
20 'Y1 ndB 26.00 dB)| ® ndB 26.00 da|
e n . 55 -~ o - 55
04 TARPREY, BLWLY e By 955000000 MHZ 104 .. 3 ey 955000000 MHz|
T Q factor 1 158.0) { Q factor | 158.2|
o ; b 0 d
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/
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30 e vy = S Ty A TEv T
-30 -30
-40d -40 d
50 df -50 di
60 df -60 de
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 782.752 MHz 13.99 dBm ndB down 4.955 MHz ML 7B3.661 MHz 13.02 dBm ndB down 4,955 MHz
TL 1 781.973 MHz -11.82 dam nds 26.00 dB 7B1.993 MHz -12.76 dam nds 26.00 d8
T2 1 786.928 MHz -11.99 dm Q factor 156.0 766,548 MHZ -13.08 dBm Q factor 156.2
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SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

Spectrum b Spectrum o
Ref Level 30.00 cbm  Offset LLB0 dB = RBW 300 kHz Reflavel 30.00 dim  Offset 11,60 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.22 dbm)| MI[1]
779.2030 MHzZ|
= o N — ndp 26.00 dB @ Y, nde
104 / R A et il - U R WV 9.930000000 MHz 104 T e e Saha Ve et - - 9.690000000 MHZ|
Q factor \ 78.5 Q factor i 80.3
/ \ / \
o v 0
f 2 { N
-10 df 7 ‘I 10 ] T
20 d . = / e e 20 df 7 — ——
e, - e o [ . et
v -
4B 230t
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 779.283 MHz 15.22 dBm ndB_down 9.93 MHz M1 T77.684 MHZ 15.64 dBm ndB_down 9,69 MHZ
TL 1 777.085 MHz -10.84 dBm nd8 26.00 dB T1 L 777.125 MHz -10.56 dBm nd8 26.00 dB
T2 1 786.995 MHz -11.25 dém Q factor 78.5 T2 1 7B6.B15 MHz -11.24 dBm Q factor 80.3
- — - —
L I 4 - [S JL 4 -
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saronas. FCC RF Test Report

Report No. : FG700519

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.46 - - - - -
Middle CH - - - - 4.50 4.50 9.11 9.05 - - -
Highest CH - - - - 4.50 4.51 - - - - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Spectrum o Spectrum
Ref Level 30.00 cbm  Offset LLB0 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,60 db w RBW 100 khz
o Att SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1 14.64 dBm| ™M1[1] 13.09 aBm}
- 778.46100 MHz - 776.09100 MHZ]
3 4.485514486 MHz i Occ B 4.455544456 MHZ]
o] .12 L N P
1w0d fo« T, /A 104 BN Ve e
|
] 1 / \
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A\ \ A /
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50 df 50 d
-6 df -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 778.481 NMHz 14,84 dam ML 77E.001 MHz 13.89 dam
T 1 777.24225 MHz 7.75 dbm Oce Bw 4,485514456 MHz TL L 777.26224 MHz 8.62 dBm Oce Bw 4,455544456 MHz
T2 1 78172777 NHz 8.4 dam T2 L 78171778 MHz 7.90 darm
L J wa L JU J L]
Date: 14.JN Date: 14.
Spectrum Spectrum o
Ref Level 30.00 cbm  Offset LLB0 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11,60 db w RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.78 dBm| ™M1[1] 14.47 aBbmj
781.46100 MHz 781.51000 MHZ]
20 T 55 20 T 55
X Occ B 4.495504496 MHz 7 Occ B 4.495504496 MHz]
A AN s Th Aoy / et T2
g ¥ SUATAY oo 104 JJ Lot WA P
J \
o4 ; 04
/ { \
-1 d L 10 di A
/ \ / \
20 d
" W 2 LN Favn
R s I PR Rak AN
-an
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 781451 MHz 14,78 dam ML FBLSL MHz 14,47 dBm
T 1 779.74225 MHz 9.44 dBm Oce Bw 4,495504496 MHz TL L 779.74226 MHz 8.53 dBm Oce Bw 4,495504496 MHz
T2 1 784.23776 MHz 9.07 dam T2 L 78423776 MHZ 7.90 darm
— —
J L JU J
Date: 14,8

Highest Channel / 5MHz / QPSK

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,80 d& RBW 100 kHz Ref Level 20,00 dém  Offset 11.80 di RBW 100 kHz
o Att SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.93 dBm| 14.49 dBm|
20 " 78664800 MHZ| - 785.61900 MHz
Oce B 4.495504496 MHZ| 4.505494505 MHZ]
-k e 2 T A s N 2
10 d Y. Lt PR A w 10 di " T
\l T {
0d ool ‘ !
/ \ ! \
104 | \ iod / \
/ \ : \
I ot o iy i
20 AR r = =0 Sy - <A e
e N v A
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-40d -40 d
50 df -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHZ CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 786.648 MHz 13.93 dém ML 7B5.B19 MHz 14,43 dBm
782.25225 MHz 9.34 dBm oce Bw 4.495504496 MHz 782.25225 MHzZ 8.39 dBm oce Bw 4.505494505 MHZ
785.74775 MHz 9.43 dbm 785.75774 MHZ 7.58 dém
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s=amranas. FCC RF Test Report Report No. : FG700519

Spectrum b Spectrum o
Ref Level 30.00 cbm  Offset LLB0 dB = RBW 300 kHz Reflavel 30.00 dim  Offset 11,60 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1 15.18 dBm) ™M1[1] 15.08 dBm)
- 779.2230 MHz - 779.7620 MHz,
. /“ . : 9.110889111 MHZ o x| Oce Bw 9.050949051 MHz]
A L A T PPN ey F r2
1wd o 10 d = T AT 7
/ \
/
od | 0 di / |
f | {
/ | \
-tod -10d 1 X
/ i / \
20 d - — 20 — 1 —
- SN e W ~ -~ SR ey
e a8 i
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 f 779.223 MHz 15.18 dam ML 779.762 MHZ 15.08 dam
T1 1 777.4248 MHz 9.33 dBm Oce Bw 9.110885111 MHz T1 L 777.4845 MHz 9.75 dBm Oce Bw 9.050949051 MHz
T2 1 786.5358 MHz 9.68 dam T2 1 786.5155 MHz 8.75 dam
- — = —
L I 4 - [S JL 4 -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
Spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS Limit Gheck PARS
20 dbipe—teuRIOUS }INE Ans BAKS 20 dbife—$PURIOUS | INE ABS pagS r
10 dem- ” 10 deém J‘[
0da H 0dBm “
-10 dam = ” -10 dBm — ] ‘l
-20 dBm " I\ 20 dBm " !
SPURIDUS_LINE_ABS ] \ | SPURIOUS_LINE_BS }! \
-40 dBm: I i -40 dem -
ANADN i i -
50 dm f LU | 50 dem -, TH
e ) . |
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
762.000 MHz 775,000 MHz 6,250 kHz 774,71828 MHz -57.93 dBm -22.03 d& 763.000 MHz 775.000 MHz 6.250 khz 77039061 MHZ -59.20 dBm -24.20 db
775.000 MHz 775,900 MHz 100,000 kHz 775,16678 MHz -43.92 dém -30.92 dB 775.000 MHz 775,900 MHz 100.000 kHz 275 56668 MHe 48 20 dbm 3t 20 db
775.900 MHz 776.000 MHz 30.000 kHz 775,95110 MHz -49,65 dém -36.65 dB 775.000 MHz 776,000 MHz 30,000 kHz 77502223 MHz T53.17 dom Te0.17 B
776.000 MHz |  786.000 MHz 100.000 kHz 777.36064 MHz | 20.06 dém | -9.94 dB 776.000 MHz 788,000 MHz | 100.000 kHz | 786.68731 MHz 20.08 dBm -9.92 dB
788.000 MHz 788,100 MHz 30.000 kHz 78801484 MHz -53.28 dém -40.28 d& 788.000 MHz 788.100 MHz | 30.000 kHz 768.05220 MHz -49.39 dem -36.39 d&
788.100 MHz 793.000 MHz 100,000 kHz 730,38357 MHz -48.75 dém -35.75 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 70755 MHz 4407 dBm iovde
793.000 MHz B0C.000 MHz 6.250 kHz 798.21429 MHz -59.43 dém -24.43 dB 793.000 MHz 806.000 MHz £.250 kHz 795.33117 MHz -58.59 dbm -23.59 dB
T e —
I - 1 P
Date: 14.JAN.2018 23:0B:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Spectrum

Offset 11.80 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém Offset 11.80 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES Limit ¢heck PABS

20 dbe—beupious Line ans BAKS e e —-

10 dem 10 dBm

odB | ‘ 0 dem ‘

-10 d8m — , \ -10 dem: —

| i
-20 dBm : -20 dem +
I

R | \\ A ane L'r-

SPURIOUS_LINE_ABS \_\N | SPURIOUS_LINE_ABS 1 \

-40 dBm f' L’"r -40 dBm r h

-50 dBm f -50 dem r.

Bl it gl M
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
puri Emi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.41858 MHz -49.42 dém -14.42 de 763.000 MHz 775.000 MAz 6.250 kHz 774.53846 MAz -54.15 dbm -19.15 de
775.000 MHz 775.900 MHz 100.000 kHz 775.64331 MHz -36.65 dém -23.65 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.48147 MHz -42.23 dbm -29.23 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92902 MHz -41.25 dBm -28.25 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.93102 MHz -47.32 dBm -34.32 dB
776.000 MHz | 788.000 MHz 100.000 kHz 778.18781 MHz | 5.61 dBm | -24.39 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,43556 MHz 5.43 dBm -24.57 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.05460 MHz -46.09 d&m -33.69 d8 786.000 MHz 768.100 MHz | 30.000 kHz | 788.00295 MHz -31.54 dBm -18.54 d8
788.100 MHz 793.000 MHz 100.000 kHz 788.51364 MHz -41.56 dBm -28.56 dB 788,100 MHz 793.000 MHz | 100.000 kHz 788,15140 MHz -57.66 dBm ~14.66 dB
793.000 MHz 806.000 MHz 6.250 kHz 79396753 MHz -59.07 dém ~24.07 d8 793.000 MHz 805.000 MHz 6.250 kHz 793.33117 MHz -55.65 dbm -20.65 dB
Y —— —
) v j >
Date: 14.JAN.2018 2 Date: 14.JAN.2018 23:
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SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Ref Level 20,00 dém Offset 11.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PA
20 dbe—beupious Line ans BAKS 20 dbife—$PURIOUS | INE ABS pass
10 dem- n 10 deém ﬂ
0da H 0dBm “
-10 dem — ‘“\ -10 dBm — ’ l
-20 dém J ]‘ 20 dBm J ‘
SPURIDUS_LINE_ABS | \L | SPURIOUS_LINE_BS 1 /I T
-40 dBm . i 40 dBm |
. 1 . v
LAl A
50 dBm £ LU T 50 dem A‘J J \.f‘
- _J e |

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit

763.000 MHz 775.000 MHz 6,250 kHz 774.76623 MHz -58.29 dBm -23.29 d8 763.000 MHz 775.000 MHz 6.250 kHz 774.15485 MHz -59.29 dbm -24.20 db
775.000 MHz 775.900 MHz 100.000 kHz 775.14610 MHz -45.25 dém -32.29 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,08755 MHz -48.40 dBm -35.40 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94461 MHz -50.36 dBm -37.36 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.98077 MHz -53.16 dBm -20.16 dB
776.000 MHz |  788.000 MHz 100.000 kHz 777.33666 MHz | 18.59 dém | -11.41 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 18.62 dBm -11.38 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.01743 MHz -53.25 d&m -40.25 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.01973 MHz -49.86 dBm -36.86 dB
788.100 MHz 793.000 MHz 100.000 kHz 791.71993 MHz -48.75 dBm -35.75 dB 788,100 MHz 793.000 MHz | 100.000 kHz 789,32203 MHz 45,22 dBm ~32.20 dB
793.000 MHz 806.000 MHz 6.250 kHz 79904545 MHz -59.53 dém -24.63 d8 793.000 MHz 805.000 MHz 6.250 kHz 795.25325 MHz -58.84 dbm -23.84 db

) ) ] e

I i

14.JAN. 2018

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Ref Level 30,00 dém Offset 11.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES Limit ¢heck PABS

20 dbe—beupious Line ans BAKS e e —-

10 dem 10 dBm

o de ‘ 0 dBm ‘

-10 d8m — } \ -10 dem: — \

-20 dBm i ' -20 dem - L

SPURIDUS_LINE_ABS 1 | SPURIGUS_LINE_aBS_ 1

-40 dBm [ 1 "‘T -40 dBm
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Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  atimit | Range Low RangeUp | RBW | Freguency | Ppowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -50.18 dém -15.19 dB 763.000 MHzZ 775.000 MHz 6.250 kHz 774,01008 MHz -56.03 dBm -21.03 de
775.000 MHz 775.900 MHz 100.000 kHz 775.77727 MHz -37.63 dém -24.63 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.78535 MHz -43.10 dbm -30.10 dB
775.900 MHz 776.000 MHz 30.000 kHz 77594650 MHz -42.28 dém -29.28 dB 775.900 MHz 776.000 MHz 30.000 kHz 77590714 MHz -47.96 dbm -34.96 db
776.000 MHz |  788.000 MHz 100.000 kHz 777.99600 MHz | 4,69 dBm | -25.31 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 4.40 dBm -25.60 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.07517 MHz -47.48 dBm ~34.48 d8 786.000 MHz 768.100 MHz | 30.000 kHz | 788.02712 MHz -33.88 dBm -20.88 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.16608 MHz -43.06 dBm -30.06 dB 788,100 MHz 793.000 MHz | 100.000 kHz 788,17587 MHz -29.27 dbm -16.27 dB
793.000 MHz 806,000 MHz 6.250 kHz 796.03247 MHz -50.10 dém -24.10 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,01948 MHz -56.37 dBm -21.37 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum % % x| spectrum L
Ref Level 20.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit heck PAES
20 dbipe —$PURIOUS | INE ABS BAKS 20 dbifie —$PURIOUS § INE_ABS | paBS ﬂ
10 dBm H 1d “
. / . i
-10 dBm — ’ -10 dem: — i
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. N Ak i
50 dem ~ = '—)IK‘ | 50 dém - — \H—W
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Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low | Range Up | RBW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 772,19580 MHz -56.20 dBém -21.20 d& 763.000 MHz 775.000 MHz 6,250 kHz 768.83217 MHz -57.62 dém -22.62 db
775.000 MHz 775,900 MHz 100.000 kHz 775.81234 MHz -45.81 dBm -32.81 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.63252 MHz -48.35 dém -35.35 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96858 MHz -49.78 dBm -36.78 dB 775.900 MHz 776,000 MHz 30,000 kHz 775,97807 MHz -53.25 dém -40.,25 dB
776.000 MHz 788,000 MHz 100.000 kHz 77761239 MHz 20.08 dBm -9.92 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 20,03 dém -9.97 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.03342 MHz -53.18 dBm -40.18 de 788.000 MHz 788.100 MHz 30,000 kHz 788,06648 MHz -48.36 dBm -35.36 dB
788.100 MHz 793,000 MHz 100.000 kHz 791.44580 MHz -48.66 dBm -35.66 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.66538 MHz -45.24 dBém -32.24 dB
793.000 MHz 806.000 MHz 6,250 kHz 795.09740 MHz -57.93 dBm -22.93 dB 793.000 MHz 806,000 MHz 6.250 kHz 795,22727 MHz -58.55 dBm -23.55 dB
1 J ] I )y ] ]
Dater 1 JAN.2018 Da 23
Band Edge / Full RB
-
Spectrum |u§
Ref Level 30.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
o0 dbre—fRURINNLS | INE ABRS DASS
10 dBm
0 dem 7 ""“]
-10 dBm —] ‘
-20 dBm j i
o / 3
| SPURIOUS_LINE_ABS 1~ TM\
-40 dBm r |
-50 dem v
o M’W
Start 763.0 MHz 7007 pts Stop BO6.0 MHz
Spurious Emissions
Range Low Range Up RBW Frequency |  PoweraAbs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774.98202 MHz -46.67 dBm | -11.67 d&
775,000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz -33.01 dBm -20.01 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.98157 MHz -37.01 dBm -24.01 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.44655 MHz 2.70 dBm -27.30 dB
788,000 MHz 788,100 MHz 30,000 kHz 788.00864 MHz -36.37 dBm -23.37 de
788,100 MHz 793,000 MHz 100,000 kHz 788.91993 MHz | -32.34 dém -19.34 db
793,000 MHz 806,000 MHz 6.250 kHz 793.00649 MHz -50.36 dBm -15.36 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum % % x| spectrum L
Ref Level 20.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit heck PAES
20 dbipe —$PURIOUS | INE ABS BAKS 20 dbifie —$PURIOUS § INE_ABS | paBS ﬂ
10 dBm q 1d “
- "\ 08 I
-10 dBm ] IJ \[ -10 dem — 1 ‘\
-20 dBm -20 dém
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Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low | Range Up | RBW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 772.20779 MHz -52.20 dBém -23.20 dB 763.000 MHz 775.000 MHz 6,250 kHz 768.76024 MHz -58.01 dém -23.01 db
775.000 MHz 775,900 MHz 100.000 kHz 775.89326 MHz -45.68 dBm -32.68 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.78626 MHz -48.17 dém -35.17 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97178 MHz -50.67 dBm -37.67 dB 775.900 MHz 776.000 MHz 30,000 kHz 77592542 MHz -53.14 dBm -40.14 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.56444 MHz 18,75 dBm -11.25 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.37562 MHz 18.45 dBm -11.55 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.08616 MHz -53.34 dBm -40.34 de 788.000 MHz 788.100 MHz 30,000 kHz 788.01144 MHz -50.18 dBm -37.18 dB
788.100 MHz 793,000 MHz 100.000 kHz 792,36119 MHz -48.60 dBm -35.60 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -46.03 deém -33.03 dB
793.000 MHz 806.000 MHz 6,250 kHz 79522727 MHz -58.47 dBm -23.47 dB 793.000 MHz 806,000 MHz 6.250 kHz 795,20130 MHz -50,41 dBm -24.41 dB
1 J ] I )y ] ]
Dater 1 JAN.2018 Da 23
Band Edge / Full RB
-
Spectrum |u§
Ref Level 30.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
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10 dBm
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-10 dBm —] , }
-20 dBm
o / \
| SPURIOUS_LINE_ABS_ \_T....,_“\
-40 dBm .J" ]
-50 dem anb“n
el _.M
Start 763.0 MHz 7007 pts Stop BO6.0 MHz
Spurious Emissions
Range Low Range Up RBW Frequency |  PoweraAbs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774.86214 MHz -47.84 deém | -12.84 de
775,000 MHz 775.900 MHz 100.000 kHz 775.84560 MHz -34.48 dBm -21.48 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.96638 MHz -38.25 dBm -26.25 dB
776.000 MHz 788,000 MHz 100.000 kHz 779.42258 MHz 2.00 dBm -268.00 dB
788,000 MHz 788,100 MHz 30,000 kHz 788.00664 MHz -37.45 dBm -24.45 de
788,100 MHz 793,000 MHz 100,000 kHz 789.21364 MHz | -33.16 dBm -20.16 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.03247 MHz -51,14 dBm -16.14 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

Conducted Spurious Emission

LTE Band

13 /5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum ué' Spectrum ué:'
Ref Level 0.00 dBm Offset 11.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
ack PAES Limit (thrnk
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 760.25262 MHz -56.50 dBm -43.50 dB 30,000 MHz 763.000 MHz 100.000 kHz 717.02724 MHz -56.57 dBm -43.57 dB
806.000 MHz 1.000 GHz 100.000 kHz 971.54473 MHz -56.30 dBm -43.30 dB 806,000 MHz 1,000 GHz 100.000 kHz 819.81559 MHz -56.08 dBm -43.05 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz | -41.83 dBm -28.83 dB 1.000 GHz 3,000 GHz | 1.000 MHz 1.55511 GHz -43,94 dBm -30.94 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.96035 GHz -37.87 dBm -24.87 db 3.000 GHz 8,000 GHz 1.000 MHz 6.94686 GHz -37.56 dBém -24.56 d&
—
{ J v L )it J L)

1 14.JAN.2018

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum uvn Spectrum :%:
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 744.50100 MHz ~56.45 dBm -43.45 dB 30,000 MHz 763.000 MHz 100.000 kHz 732.77886 MHz -56.50 dBm -43.60 dB
806.000 MHz 1.000 GHz 100.000 kHz 858.20840 MHz -56.04 dBm -43.04 dB 806,000 MHz 1,000 GHz 100.000 kHz 977.07086 MHz -56.16 dBm -43.16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55961 GHz | -43.89 dBm -30.89 dB 1.000 GHz 3,000 GHz | 1.000 MHz 1.56011 GHz -44.,65 dBm -31.65 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.96935 GHz -37.71 dBm -24.71 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.94536 GHz -37.71 dBm -24.71 d&
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FG700519

LTE Band 13 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

1 14.JAN.2018

Spectrum ué' Spectrum
Ref Level 0.00 dBm Offset 11.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
Paks Limit (thrrk
INE_ABS PABS 10 ddne lwmunm INE_ABS
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-20 dBm -20 dBm
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 717.75987 MHz ~56.63 dbm -43.62 dB 30,000 MHz 763.000 MHz 100.000 kHz 739.37256 MHz -56.49 dBm -43.49 dB
806.000 MHz 1.000 GHz 100.000 kHz 812.64116 MHz -56.03 dbm -43.03 dB 806,000 MHz 1,000 GHz 100.000 kHz 827.08656 MHz -56.08 dBm -43.08 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz | -44.16 dBm -31.16 dB 1.000 GHz 3,000 GHz | 1.000 MHz 1.56461 GHz -44,96 dBm -31.96 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.95285 GHz -37.78 dBm -24.78 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.96635 GHz -37.80 dBm -24,80 d&
—
{ J v L )it J L)

LTE Band 13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum Spectrum
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 538.26462 MHz ~56.49 dBm -43.40 dB 30,000 MHz 763.000 MHz 100.000 kHz 715.19565 MHz -56.56 dBm -43.66 dB
806.000 MHz 1.000 GHz 100.000 kHz 824.27536 MHz -56.05 dbm -43.05 dB 806,000 MHz 1,000 GHz 100.000 kHz 817.39180 MHz -56.10 dBm -43.10 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -42.32 dBm -29.32 dB 1,000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -42,567 dBm -29.67 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.95385 GHz -37.90 dBm -24.90 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.85185 GHz -37.93 dBm -24.93 db
— —
( It ] o ( ) ) i
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saronas. FCC RF Test Report

Report No. : FG700519

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0004

40 Normal Voltage 0.0005

30 Normal Voltage 0.0009

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0052

0 Normal Voltage 0.0072
PASS

-10 Normal Voltage 0.0051

-20 Normal Voltage 0.0060

-30 Normal Voltage 0.0059

20 Maximum Voltage 0.0059

20 Normal Voltage 0.0000

20 Battery End Point 0.0052

Note:

1. Normal Voltage =7.2 V. ; Battery End Point (BEP) =6.0 V. ; Maximum Voltage =8.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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